A ARCADIS

Statement of Qualifications

City of Hollywood Florida

Water Treatment
Plant and Wastewater
Treatment Plant Projects

RFQ-041-23-JJ

February 2023




>> Tab A:

Table of Contents




Table of Contents

Tab A: Table of Contents
Tab B: Executive Summary (includes Cover Letter) 1
Tab C: Firm Qualifications and Experience 5

Tab D: Organizational Profile and Project

Team Qualifications 31
Tab E: Approach to Scope of Work 47
Tab F: Knowledge of the Site and Local Conditions 55
Tab G: References - Vendor Reference Form 57
Tab H: Sub Consultant Information 61
Tab I: Financial Resources 65
Tab J: Legal Proceedings and Performance 69
Tab K: Required Forms K-1
Appendix - Resumes 71

City of Hollywood: WTP and WWTP Projects
[...]
Performed an assessment that provides a high-
level review of Miami-Dade WASD’s current asset
management practices related to Practices and
Processes, Information Systems and Data and
Knowledge.

Documented ‘as-is’” AM business processes and
identified areas of improvement.

Performed a Strategic Asset Management Gap
Analysis to identify current gaps and set priorities
for the three core elements — Practices and
Processes, Information Systems and Data and
Knowledge.

Developed concept level ‘to-be’ AM business
processes to align with ISO 55000 requirements.
Identified relevant key performance indicators

(KPIs) and developed benchmarks for these KPlIs.

Lift Station and Force Main Master Plan
Plant City, FL

Task Manager. Task lead for the development of a risk-
based evaluation of 40 wastewater lift stations and force
mains for informed, fact-based decisions to be made
with respect to capital and maintenance expenditures.
The master plan includes a 20-year planning horizon
with a more detailed 5-year CIP for nearer term projects.
Various tasks performed include: development of
condition and risk assessment guidance documentation,
development of equipment inventory at each lift station,
and evaluation of asset condition and failure risk results
for each lift station and force main.

Water and Wastewater Master Plan Update
City of West Palm Beach, West Palm Beach, FL

Project Manager/Quality Assurance Quality Control.
Team Leader on the update of water and wastewater
demand forecasts, and hydraulic modeling to assess the
impact of planned downtown developments on the
adequacy of existing pumping and conveyance
infrastructures. A task of this project included the design
and permitting for the connection from either the 8-in
main (WSP28993) or the 12-in water main (WSP28987)
to the 42-in Ductile Iron Pipe transmission main
(WSP25671, WSP29646) located on the north side of
Banyan Boulevard by the WTP to add redundancy to
the system in case the 36-in transmission main fails.

78



Key Information

Education/Qualifications
MBA, Business
Administration, University of
South Florida, 2008
MS, Environmental
Engineering, Stanford
University, 2000
BS, Civil Engineering, - BS,
Civil Engineering, McGill
University, 1998

Years of Experience
Total — 21
With Arcadis — 21

Professional Registrations/
Certifications
Professional Engineer — CT,
FL, TX
Envision Sustainability
Professional Credential (ENV
SP)
Leadership in Energy and
Environment — LEED

Office Location
Tampa, FL

A ARCADIS

Ifetayo Venner, PE, ENV SP

Service Area 1 Wastewater QA/QC

Ms. Venner is a professional engineer and Arcadis’ Wastewater Treatment
Practice Technical Leader. As a wastewater treatment technical expert, she
has been responsible for the planning, modeling, design and start-up of
municipal wastewater treatment facilities throughout the United States. As a
project manager, she has been responsible for project delivery for various
projects related to water and wastewater treatment and distribution. She has
been an active proponent of incorporating sustainability principles into design
projects. She is a member of the Arcadis Envision Leadership team, providing
training to Arcadis staff in pursuit of Envision Sustainability Professional
credentials, as well as support for project teams in incorporating sustainability
principles into projects and evaluating the applicability of Envision and the
various credits. She is also involved in several Water Environment Federation
(WEF) and International Water Association committees and task forces on
wastewater process design, modeling, and sustainability. She is the director of
the WEF Sustainability Community of Practice, which comprises seven
committees and task forces including the Utility Management Committee and
the Envision Task Force, and also sits on the Committee Leadership Council
Steering Committee and the Board of Trustees. She is leader of the
Wastewater Treatment group under the Envision Task Force and a member of
the Institute for Sustainable Infrastructure’s Envision Review Board.

Relevant Experience

Dale Mabry Headworks
Hillsborough County Public Utilities Department, Tampa, FL

Project Manager for rehabilitation of the headworks at this activated sludge
treatment plant with an average design flow of 6-mgd. The existing headworks,
grit chambers, and conditioning (anaerobic selector) tank are old, and the
concrete of these structures likely had deteriorated to a point that threatened the
facilities’ continued service. Managed a structural assessment of the headworks
and conditioning tank in order to determine whether to proceed with rehabilitation
or replacement of these structures. Managed a process assessment using a
model developed and calibrated for the Advanced Wastewater Treatment Plant
(WWTP) to understand the impact of the conditioning tank to the treatment
process and perform an evaluation of the existing aeration system. Based on the
results of these two evaluations, new headworks and grit chambers currently
were designed. Arcadis also recommended some modifications to operations to
optimize process control, minimize energy use, and reduce alum used for
phosphorus removal

79



Expansion of Falkenburg Advanced Wastewater
Treatment Plant

Hillsborough County Public Utilities Department,
Tampa, FL

Responsible for the process design of the plant’s
expansion from 9-12-mgd utilizing the existing tankage.
The process consists of an anaerobic tank for biological
phosphorus removal followed by an oxidation ditch for
nitrification and denitrification. Responsible for the
characterization of plant influent data and performance
of a state point analysis. In addition, performed
computer modeling of the biological system using
BioWin software.

Primary Clarifier Rehabilitation and Nutrient
Removal Upgrades
City of Largo, Largo, FL

Project Manager for this project to perform the following
improvements at the City of Largo WRF: a structural
assessment and structural repairs of one of the WRF’s
primary clarifiers, mechanical improvements in all
primary clarifiers, installation of an alum feed system for
supplemental chemical phosphorus removal to the
existing enhanced biological phosphorus removal
system, installation of mixers to convert the first aeration
zone of each aeration tank to an anoxic/aerobic swing
zone, and the addition of nutrient analyzers for improved
process control.

Odor and Corrosion Study
Pinellas County Utilities, Largo, FL

Project Manager for the investigation of alternatives to
magnesium hydroxide that may have emerged since the
execution of the contract and to evaluate these
alternatives according to criteria such as cost, safety,
and ease of operation in order to determine whether
they are a viable alternative to magnesium hydroxide.
Year Completed for Professional Svcs: 2014 / N/A for
Construction Svcs.

Valrico Advanced Wastewater Treatment Plant
Expansion to 6-mgd

Hillsborough County Public Utilities Department,
Dover, FL

Assisted with the biological process design for the
expansion of the Valrico AWTP from 6 to 12-mgd. The
process consists of an anaerobic tank for biological
phosphorus removal followed by and oxidation ditch for
nitrification and denitrification.

Ifetayo Venner, PE, ENV SP | Resume

Eastside Water Reclamation Facility (WRF) Re-rate
City of Rifle, Rifle, CO

Responsible for a capacity analysis of the City of Venice
Eastside WREF, a five-stage Bardenpho facility for
biological phosphorus and nitrogen removal. BioWin
modeling was used to demonstrate that the WRF
permitted capacity could be increased from 6-mgd 3-
month average daily flow to 8-mgd three-month average
daily flow.

Odor Evaluation
City of Fort Worth Village Creek Water Reclamation
Facility, Fort Worth, TX

Led an evaluation to determine the cause of an increase
in odor complaints at the City’s land application sites, as
well as a decrease in the biosolids cake concentration
leaving the VCWREF. Arcadis then worked with the City
to develop an odor control plan and to evaluate and
implement measures to reduce biosolids odor and
improve biosolids dewatering.

Advanced Purified WTP Phase |
El Paso Water Utilities, El Paso, TX

Wastewater process lead for this project to develop an
Advanced Purified Water Treatment Plant for recycling
wastewater via direct potable reuse. As part of the
alternatives evaluation, was responsible for reviewing
the existing process recommending improvements, as
well as recommending the best process configuration to
treat a portion of the wastewater to advanced
wastewater treatment standards prior to discharge to the
new advanced purified plant.

Design of Huntington Levee and Stormwater Pump
Station
Fairfax County, Fairfax, VA

Technical Advisor and ENV SP for this project to build a
levee and pump station for flood protection for the
Huntington area. Responsible for coordinating with
Fairfax County and Arcadis staff to implement
sustainability principles into the design, developing and
reviewing the documentation required for pursued
credits, and to file the completed application with the
Institute for Sustainable Infrastructure. This project is
currently in the verification process.

80



Key Information

Education/Qualifications
MS, Civil Engineering,
Howard University, 1993
BS, Civil Engineering,
Howard University, 1990

Years of Experience
Total — 29
With Arcadis — 29

Professional Registrations/
Certifications
Professional Engineer — FL,
MD, DC

Office Location
Tampa, FL

A ARCADIS

Carlton Serrette, PE

Service Area 1 Wastewater QA/QC

Mr. Serrette's experience includes extensive work in all phases of planning and design
of wastewater collection, pumping, and treatment facilities. He has broad experience
in design projects from facility planning to conceptual and preliminary designs, final
detailed design, contract specifications, construction cost estimates, and construction
administration services. He has supervised and coordinated civil, mechanical,
architectural, structural, electrical, heating, ventilation, and air conditioning, plumbing,
and hazardous materials work within Arcadis and with subconsultant firms during the
design of new facilities and the reconstruction of existing facilities.

Relevant Experience

Southeast Water Reclamation Facility Cloth Filter Project
Manatee County Utilities, Bradenton, FL

Technical Advisor/QA/QC for $8 million upgrade of the SEWRF Filters at the 11.0
mgd facility. Project includes the upgrade and replacement of two Automatic
Backwash Filter with new cloth media filters including repurposing an existing
structure, replacing the mechanical components with a new AquaDiamond filters
and adding a Canopy with monorails. The system modifications also include flow
patterns expected with the cloth media filters, rehabilitation of Filter Blower Building
including miscellaneous equipment and controls, plant drain pump station,
dewatering slab, and providing electrical controls and SCADA integration in
accordance with Manatee County’s standards.

Hamlin Water Reclamation Facility
Orange County Utilities, Orange County, FL

Technical Advisor/QA/QC for the planning and design of a new “greenfield” 5 mgd
Water Reclamation Facility including headworks, oxidation ditches, clarifiers,
filters, chlorine contact tanks, reject and reclaim storage facilities, and solids
handling facilities.

Parham Landing Wastewater Treatment Plant Expansion & Upgrade
New Kent County, Richmond, VA

Design Quality Leader for expansion and upgrade of the Parham Landing WWTP.
The project included new headworks, pre-equalizations tanks with pump station
sequencing batch reactors, blower building, post-equalization tanks with pump
station, cloth disk-type filters, ultraviolet disinfection, effluent/reclaim/non-potable
pump station, alum, carbon, hypochlorite, and magnesium hydroxide addition
systems. The project also included the conversion of existing clarifiers to sludge
holding tanks, and modification of an existing filter building to an
administrative/storage/chemical building.

81



Northeast & Northwest Water Reclamation Facilities
Grit Study
City of St. Petersburg, St. Petersburg, FL

Technical Advisor, QA/QC for the grit study at the
Northeast & Northwest Water Reclamation Facilities.
Project included on-site sampling, evaluation of the
existing grit equipment removal efficiency performance,
identification and evaluation of alternative solutions and
recommendations to the City.

Dale Mabry Advanced Wastewater Treatment Plant
Headworks Rehabilitation Project
Hillsborough County Public Utilities Department, Tampa, FL

Project Principal for the headworks rehabilitation project
at the 6.0 mgd, AADF treatment plant. The initial phase
of this project included a structural assessment of the
headworks and conditioning tank, a process
assessment to understand the impact of the conditioning
tanks to the treatment process, and evaluation of design
alternatives, as well as a design of the recommended
alternative. The County opted to rehabilitate the existing
headworks and install an emergency bypass to the
conditioning tanks and eventually shutdown the plant
and bypass flow to another AWTP.

Expansion of Falkenburg Advanced Wastewater
Treatment Plant

Hillsborough County Public Utilities Department, Tampa,
FL

Project Manager for the expansion of the plant from nine
to 12 mgd. The effort included a capacity expansion
without the addition of significant process tankage.
Managed the biological process study utilizing dynamic
modeling. Project also included the design of additional
biosolids dewatering equipment in an existing facility
along with construction inspection services.

Carlton Serrette, PE | Resume

Replacement of Return Active Sludge Pumps at
River Oaks Advanced Wastewater Treatment Plant
Hillsborough County Public Utilities Department,
Tampa, FL

Project Manager for the $1.2 million Return Active
Sludge Pumps replacement. Project included the
replacement of four two-speed pumps and motors with
four new pumps with variable frequency drives,
miscellaneous structural and architectural modifications,
and instrumentation and controls upgrade.

Valrico Advanced Wastewater Treatment Facility
Expansion

Hillsborough County Public Utilities Department, Dover,
FL

Project Manager for the $50 million plant expansion
from six to 12 mgd and addition of ultraviolet (UV)
disinfection. Project included new oxidation ditches,
clarifiers, filters, UV disinfection, and reject and reuse
storage facilities. Other components of the project
included reclaimed water pump station.

Central Water Reclamation Facility
Emerald Coast Utilities Authority, Pensacola, FL

Provided quality reviews as part of Third-Party Owner’s
Agent Services to the Emerald Coast Utilities Authority
Board for the relocation of the Main Street Wastewater
Treatment Plant (WWTP). Performed Value Engineering
services as well as quality reviews at 30%, 60%, and
90% design stages. Project included construction of a
new 20 mgd water reclamation facility including
transmission lines to convey flow from the existing
WWTP, headworks, oxidation ditches, clarifiers, filters,
disinfection, reject and reuse storage facilities, as well
as biosolids facilities.

82



Key Information

Education/Qualifications
MS, Environmental
Engineering, Virginia
Polytechnic Institute and
State University, 2007
BS, Civil Engineering,
Purdue University, 2005

Years of Experience
Total — 16
With Arcadis — 15

Professional Registrations/
Certifications
Professional Engineer — IN
Certified Construction
Documents Technologist

Office Location
Indianapolis, IN

A ARCADIS

Rebecca Slabaugh, PE

Service Area 2 Water Supply and Treatment QA/QC

Ms. Slabaugh serves as the Drinking Water Practice Leader at Arcadis. She
brings over 16 years of experience engineering and managing drinking water
quality and treatment projects, including process selection and optimization,
regulatory compliance, water quality monitoring, bench and pilot testing, and
cost estimating. She has completed preliminary and detailed process designs